SANH MO SO VOI SANH THUONG

o O Uc, sanh thwéng van la chon lya dau
Van déng s&m sau tay va dwoc wa thich cta tat ca thai phu.

SANH MO Ty 1& sanh mé hién nay la ~ 30% tat ca
cac trwong hop sanh CO NGHIA LA

1:3 thai phu sé& sanh md.

Susan Marquez
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SANH MO SO VO'I SANH THUONG CAC LOAI SANH MO
(tiep theo) —

+ SANH MO CHU PONG
- Viéc sanh mé da dworc dinh san gan
vao thoi diém da thang

- Cé4c ly do ctia chon Iwa nay 1a: vét md
cll / ngéi méng / song thai / bénh ly me

Sanh mo la mét dai phau vung bung ...
cham séc trwdc va sau mo tuén theo so do
cham séc twong tw bao gdom cac dwong

cham séc ngoai khoa, san khoa, va so sinh.
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CAC LOAI SANH MO

SANH MO CAP cUU

—, .i)_g:ti:;ﬂ.’ t ;?r ,;5 T;.Q‘T ; g-.
- Khéng dinh trwéece, va thwong da

vao chuyén da

- Céac ly do m6 lién quan dén bénh ly me
va thai nhu tién san giat / suy thai/
khéng sanh dwoc nga am dao

HCMC 2011 7777777
Giam dau n |

Giam dau hiéu qua dang duoc ap dung Ia - OPIOIDS )

giam dau da mé thirc phoi hop 2 — 3 loai Oxycodone™ (uéng) 5— 15mg, I&p lai méi

gidm dau sé tac dong I&n cac co ché dau 3-4 gi¢ khi can
(tac dung 72 — 96 gio’)

khac nhau. . - s &
OPIOIDS ( tac dung cham / nhanh ) 1;};‘;37(’!77Cé,(7u ng) 10— 20mg, Iap lai méi
PRI & ( tac dung trong 48 gio’)
Khang viém Non-Steroid

d
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MEO
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+ PARACETAMOL
Panadol™ (udng) 1g, lap lai méi 4-6 gid

khi can (t6i da 4g mbi 24 gio’)

* NSAIDs . GIAM AU
Diclofenac™ (uéng) 50mg, 1ap lai méi 8
gi® khi can
Ibuprofen™ (uéng) 400mg, lap lai mdi 8
gi® khi can

VAN DONG

HCMC 2011
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| TAP THE DUC TAI GIVONG |

e

-
CHIA KHOA dé phuc héi nhanh sau SANH
MO (véi tat ca cac loai phau thuat) la van
dong cang sém cang tét, trong vong 12 gio
sau mo!
BAT DONG W THUYEN TAC MACH

Thuyén tic mach* 1a mét hau qua chinh cta
me bat déng sau sanh mo, dac biét la sanh
md cap clru.

* Cochrane Review Data tién doéan ty Ié ndy khodng 0.13%

Néu gidm dau du va déu, nén bat dau tap
thé duc sém sau sanh mo, khi da vé
phong va ngoi day duorc:

TAP HO HAP

- Hit thd sau 5 hoi méi gior

- Néu mubn ho, d& bung bang tay hoac gbi
TAP TUAN HOAN

- Pa chan ra trwéc va sau 20 1an mai gidr

-
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LAN QUA & LAN LAI LAN QUA & LAN LAl

TAI GIVONG (tt)

- Nam nghiéng qua 1 bén, roéi nam sap chéng
hai tay trwwéc nguc

Céch t6t nhat va thodi mai n_hét dé 1an qua
va lan lai giwong 1a LAN GO

P& co bung, gap goi va lan sang mot bén
giwdng, gitr vai va hong thang hang

HCMC 2011

-Ubng nhiéu nuwdc va an nhiéu
thire an giau chat xo

- Tranh lam viéc nang

- Chéng khuyu |én goi, tha 16ng co
bung

- Dung ghé dé chan nang goét cao
hon mat san (géi cao hon héng)
A - “ Pinhanh *
1 | - Tap thé duc nhe nhang

— Ly twdng nhét Ia di lai dwoc 12 gid sau sanh md!

— Béat dau di lai nhe nhang khi hét dau / khé chiu

— Tang khoang céch di lai va téc dé di lai néu duoc

— Néu cong géi, gitr thang trd lai va ludn gitk chat /
nang dé co bung

— Khéng mang, xach vat gi nang hon trong lvong
em bé

— Bao dam cé hé tro tét cho tu thé cho bu
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J ___ CHONGBONG

Ngay nay heparin trong Iwong phan tor thap
duoc st dung réng réi & cac bénh vién Uc nhuw
mc}t phuwong phap diéu tri phdng ngira thuyén
tac mach:

*CLEXANE™ (Enoxaparin) 20 — 40mg méi
ngay”

©Liéu dau trong khoang 4 — 24 gid sau mé

O Tiém dudi da, tét nhat & phan trén dui

ODiéu tri it nhéat 4 ngay

Thao tac & ngang muic eo

_ Gitr lung thang, Tu thé cho b thoai mai
va gap tir goi tré xuong
TBvvrer
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CAESAREAN vs VAGINAL BIRTHS

CAESAREAN B| RTH In Australia, vaginal birth remains the first and

preferred option for all women. The current

- Ear |y Mobilisation overall rate is ~ 30% of all births in the country
OR

1:3 women will have
a caesarean birth.

Susan Marquez

L e HCMC 2011
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Caesarean vs Vaginal Births | TYPES of CAESAREAN BIRTHS
(continued) : .

 ELECTIVE CAESAREAN

Having a caesarean birth is having a major
abdominal operation ... nursing care before
& after a caesarean follows the same care
map combining surgical, maternal, and
neonatal clinical pathways.

- the birth is planned to as close to full-term

- there are reasons for this option
e.g. past caesarean(s) / breech /twins /
maternal health history
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TYPES of CAESAREAN BIRTHS | CAESAREAN hurts ...

* EMERGENCY CAESAREAN

Wong Baker Face Scale
- unplanned, and usually labour already in ] - oy
progress \@, g 2 ’;Q{
- reasons associated to factors affecting both 0 t 2 & 4 B 8 2 8 8 @
maternal & fetal conditions NO HURY HURTS HURTS HURTS HURTS HURTS

e.g. pre-eclampsia / fetal distress / obstructed = T e -

labour

HCMC 2011

MEDICATION REGIME

Current & increasing practice in effective pain management
is to use a combination of 2 - 3 multimodal analgesia

which will work in various pain corridors. « OPIOIDS

Oxycodone™ (oral) 5— 15mg, 3-4hrly prn

OPIOIDS ( short/ long acting ) = ( for 72— 96 hrs )

PARACETAMOL - Oxycontin™ (oral) 10 — 20mg, 12 hrly prn ( for 48 hrs )

Non-Steroidal Anti-Inflammatories
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MEDICATION REGIME . TOP TIP

+ PARACETAMOL

Panadol™ (oral) 1g. 4-6hrly prn ( max. 4g per 24 hrs )
ANALGESIA

« NSAIDs MOBILITY

Diclofenac™ (oral) 50mg. 8hrly prn
Ibuprofen™ (oral) 400mg. 8hrly prn

The KEY to speedy recovery from a CAESAREAN birth

(and with all types of surgery) is to mobilise as soon
as possible, ~ within 12 hours post operatively !

With regular and adequate analgesia, these exercises
should be commenced soon after a caesarean birth,
once settled in the ward & sitting upright :

BREATHING EXERCISES

- Take 5 big deep breaths every hour

- If needing to cough, support the abdomen with hands
or pillow

CIRCULATION EXERCISES

- Move feet forwards & back 20 times every hour

IMMOBILITY ‘ THROMBO-EMBOLISM

Thrombo-embolism* is a major cause of maternal mortality
following a caesarean birth, especially in emergency
cases.

* Cochrane Review Data identified best estimate of incidence as 0.13%

v
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IN & OUT of BED

The best & most comfortable way to get into and out of bed
is to LOG ROLL

- slide feet over side of bed. then push up using both hands
in front of body

- support the stomach muscles, bend knees and roll onto
side, keeping shoulders and hips in line
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UP and ABOUT ... | “ KEEP HEALTHY HABITS

Ideally, aim to be back on your feet at 12 hours or less after

the caesarean ! - plenty of water and high

fibre foods
- avoid straining
- lean forward with elbows on
knees, relax stomach muscles
- use foot stool to lift heels off
floor (knees above hip level)
- * go with the urge “
- gentle exercises

O start to walk gently as pain / discomfort allows

& increase walking distance and speed as able

& if bending knees, keep back straight and always tighten /
support abdominal muscles

@ no heavy lifting other than your baby

© make sure feeding position is well-supported
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ANTI-COAGULANTS | -~ OTHER TIPS

Work at waist level

The use of low-molecular weight heparin is now widely
practised in Australian hospitals as a preventative
therapy for thrombo-embolism :

*CLEXANE™ (Enoxaparin) 20 — 40mg daily*

& first dose between 4 — 24 hrs after caesarean
& given subcutaneously, preferrably on upper thigh
& treatment for at least 4 days

Comfortable breast-
feeding posture

Keep back straight, and
bend from the knees
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